MERCRLUISER [485 [GEM. V) G BOZ2Y-81992-1994) < STARTER AMD ALTERMNATOR b w
Serial Mbr B ange: 0C843992 THRU OF 213244 ()
Ref |Clazs|Part Description Qt Comment Footnote .
7
d‘u@_’ 14 A0 172514 3| STARTER ASSEMBLY([Transmizszic| 1
™ . 2 10 94435 | 5CREW [3/8-16 » 4-21./32")-Starte | 2
3 83057 | BRACE-Starter Makar 1
4 13 26996 | LOCKMWASHER [#10)-Starter bMatom| 1
5 11 15874 | NUT [10kb])-B attery Terminal 1
f 10 357664 1| 5CREW & WASHER (5/16-18 x 5/(1
2 11 40027 1| MNUT [Bkb]-Starter Switch Termina | 1
9 Joia] 79695 | BOOT-Insulator-Starter Terminal 1
10 2171194 4| ALTERMATOR ASSEMBLY [Black |1
10 817119 1|ALTERMATOR ASSEMEBLY [Blue] |1
11 13 269596 | LOCKMASHER [#10)-altemator Te|1
12 11 FI989|MUT [10-24]-akermatar Terminal 1
13 13 26992 | LOCKMWASHER [1./4"dlkernatar Tif 1
14 11 BE374 MUT [1/4-20)-Alkernatar Terminal |1
15 850137 | BRACE -&lternator Adjusting 1
16 10 47462 | SCREW [7/16-14 & 1-1./4" | blermal| 1
17 13 32993 | LOCKMAASHER [7/16 Alkernator B 1
18 12 263 WASHER-&ltermator Brace Screw |1
19 10 29198 | SCREMW & LOCKWASHER (5/16-1 (1
20 12 26168 | WASHER-Altemator Brace Screw |1
1 57308 11 | SLEEVE -Alternator Lead 1
22 12 96457 |'WASHER-Altkemator Terminal 1
23 8152514 1 |BRACKET KIT-alternator Mount [3:{1
23 845146 BRACKET -Alternator Mount [7F/16" |1
24 23 33186| BUSHIMNG-Alemator Bracket Scn| 1
25 13 35048 | LOCKAWASHER [3/8" -4lkematar Bi| 3
25 13 32993 | LOCKMWAASHER [7/16 " Alkernator B 3
26 10 48308 | SCREW [3/8-24 » 3-3/4")-Alemnatc| 1
27 12 20553 '"WASHER-Alternator Bracket Screw| 3
28 10 ATE1Z | SCREW [3/8-16 » 1-1/4"Alemnatc| 1
28 10 34353 | 5CREW [3/8-16 » 1" Ralkernator Bre| 2
28 10 47462 | SCREW [7/16-14 & 1-1./4" | dlernal| 1
28 10 47461 |SCREW [7/16-14 & 1")-Alternator B| 2
29 Ikl 2361 |MUT [3/8-24]-Alkernatar Bracket Sc) 1
a0 15 B17272|5HIM AR 1
K1l a4 348130| CLIP-Hoge-Circulating Pump 1
32 10 47461 |SCREW [7/16-14 11" 2
EX] 13 32993 | LOCKWASHER [7/M1E"] 2
M 11 40026 B/ MUT [M10 % 1.5] 1 -
2B 13 SCOQC | Oy AT LI DD THA O kil




